

Table 3. Chemotherapeutic Treatment of Low-Risk GTN

Drug	Dosing Regimen
1. Methotrexate	0.4mg/kg/day IV or IM (max 25mg) for 5 days Repeat every 14 days (9-day window)
2. Actinomycin D	10-12mcg/kg/day IV for 5 days Repeat every 14 days (9-day window)
3. Methotrexate	1.0 mg/kg IM every other day for four doses (on days 1,3,5,7) Folinic Acid 0.1mg/kg IM every other day for four doses (on days 2,4,6,8) Repeat every 14-18 days (7-10 day window)
4. Methotrexate*	100mg/m <sup>2</sup> IV bolus, then 200mg/m <sup>2</sup> in 500cc D5W over 12 h Folinic acid 15 mg IM or PO every 12h for four doses beginning 24 h after the start of methotrexate Repeat every 14 days or as needed
5. Methotrexate*	30-50mg/m <sup>2</sup> IM weekly
6. Actinomycin D*	1.25 mg/m <sup>2</sup> IV every 2 weeks
7. Methotrexate/ Actinomycin D	Alternate methotrexate/actinomycin D regimens 1 and 2

\* Should not be used for patients with metastatic disease.